
1 

 

INDORE SAHAKARI DUGDH SANGH MARYADITINDORE SAHAKARI DUGDH SANGH MARYADITINDORE SAHAKARI DUGDH SANGH MARYADITINDORE SAHAKARI DUGDH SANGH MARYADIT    
CHANDA TALAWALI, MANGLIACHANDA TALAWALI, MANGLIACHANDA TALAWALI, MANGLIACHANDA TALAWALI, MANGLIA----INDORE(M.P)INDORE(M.P)INDORE(M.P)INDORE(M.P)----453771453771453771453771    

AN ISO 22000: 2005 & 9001:2008 CERTIFIED ORGANIZATION 

Tel: : (0731)- 2811162/Fax No.0731-2811559 

E-mail:  sanchimsids@gmail.com 

Ref No: ISDSM/PUR/2020/011                                                                    Date: 28/05/2020 

 

E-TENDER NOTICE (1stcall) 

 
Online e-tenders (Two Bid System) are  invited from theManufacturers/Suppliers/contractors who 
[...]
(c) As per P.W.D. norms & design the mix of concrete in each sections or components of RCC 

structure, plaster,flooring  etc.  shall  be  specified  &  checked  by  the  Structural    Engg.  Faculty  of  

the  Govt.  Engg.College. The successful bidder should carefully note that no drawing or 

drawings with incomplete details will be accepted and the successful bidder will be responsible for 

any delay or loss of quality.  In such circumstances the successful bidder shall be bound for the 

rectifications or reconstruction of the identified structures as per the decision of the I.S.D.S. If such 

identified rectifications or reconstructions within the intimated time will not be carried out by the 

successful bidder then the contract may be terminated at any stage of the progress of works and 

penalty shall be imposed to complete the balance works as per the manner decided by the I.S.D.S. 

 

13.3  Due weightage shall be given to the past experience, effectiveness, efficiency of the system 

with benefits and advantages etc. 

 

13.4  The contractor shall arrange for insurance etc. of his people employed for erection and 

installation work as per ESIC act workman compensation and any other provision to meet statutory 

requirement of various labour Act / Rules. In case of accident to any of the workers during the period 

of installation, ISDS shall not bear any liability what so ever the entire responsibility primary and final 

in this respect will be that of the successful bidder and may ask end customer’s view about 

implementation and overall effectiveness of complete system. 

 

13.5  The Chief Executive Officer of I.S.D.S. reserves the right to accept or reject any / or all the 

tenders without assigning any reason, whatsoever. No correspondence in this regard shall be 

entertained by Indore Sahakari Dugdh Sangh Maryadit , Indore 

 

13.6  For any technical clarification / interpretation decision of C.E.O., I.S.D.S. shall be final. Alsoit 

should be clearly understood that in the event of successful Bidder failing to accept and execute the 

work order, decision of the Chief Executive Officer, Indore Sahakari Dugdha Sangh , in this respect will 

be final and binding on the Bidder. 

 

14.0 COMPLETENESS 

14.1  It is not the intent to specify completely herein all details of the work. Nevertheless, work 

shall be complete and operative in all aspects. 

 

14.2  Any material or accessories which may not have been specifically mentioned but which are 

necessary for usual, satisfactory and trouble free operation of the system, shall be furnished by the 

contractor  without  any extra charge to I.S.D.S.. 

 

15.0  PROJECT COMPLETION SCHEDULE 

(11) Time of completion of all the ETP work shall be 9Months, including rainy season from the date 

of signing of the agreement. 

 

16.0  PENALTY ON LATE COMPLETION /LIQUIDATED DAMAGES 

The time period to complete the work should be strictly adhered. In case they are not followed orin 

case of delay in execution or non-execution of the order, the I.S.D.S. reserves the right either to 

cancel the order and make alternative arrangement from other sources at the risk and cost and 

expenses of the contractor. In case the contractor delay in completion of the work as per 

schedules , the following liquidated damages will be charged as per ISDS directives :- 

 

 

 

 

S.NO DURATION OF DELAY LIQUIDATED DAMAGE 

1. 1 Month 1% 

2. 1 to 2 months 2% 

3. Beyond 2 months 5% 



9 

 

 

 

17.0 CO-ORDINATION OF PROJECT 

The contractor shall co-ordinate with I.S.D.S. officers/ Engineers  and/or Consultant at site for  

execution of project to monitor quality of work & fulfil the design criteria & specification of  E.T.P.  

provided in bid. 

 

18.0  PROTECTION TO EQUIPMENTS 

The contractor shall effectively protect supplied equipments/ material at his own expense, such 

work, equipment or material as may be liable to damage, theft or tampering during erection .  

Insurancecharges etc. for the above shall be borne by the contractor till handing over of 

complete installation of E.T.P. to the ISDS as per terms and conditions of contract 

 

19.0 GUARANTEE / DEFECT LIABILITY PERIOD :- 

19.1  The defect liability period shall be 18 months from the date of the  successful 

commissioning of all the component of the E.T.P. 

19.2  Successful commissioning date of  E.T.P. will be comprises  of not only the 

satisfactorilycompletion  &  working of all components of E.T.P. but also includes the 1sttreated 

Sewage sample report from MPPCB /MOEF Laboratory with respect to standards laid down by 

MPPCB under IS:2490. 

19.3  Any defect / defects found during the defect liability period shall be rectified / replaced 

by thecontractor within time period specified as may be necessary for the proper running of plant 

at his own cost on providing intimation by the I.S.D.S.. 

19.4  On non-compliance of clause 19.3 as mentioned above the I.S.D.S. will do the 

rectification/replacement needed to run the plant departmentally / through  engaging some other 

agency / agencies and the cost of it will be recovered from the security deposit or by encashment 

of amount from the  Bank Gurantee. 

 

20.0 FORCE MAJEURE 

20.1    The terms and conditions mutually agreed upon shall be subject to the I.S.D.S. shall 

beconsidered  in default in performance of its obligations here under, if such performance 

isprevented or delayed because of war, hostilities, revolution, civil commotion, strike, epidemic,  

accident, fire, wind, flood, earthquake or because of any law, order proclamation, regulation  

or ordinance of any government or any nature, beyond the reasonable control of the party  

affected. Should one or both of the parties be prevented from fulfilling his/their contractual  

obligations by state of force majeure lasting continuously for a period of six months, the two  

parties should consult with each other regarding the future implementation of the contract of the  

purchase /work order. 

 

21.0 ARBITRATION 

21.1 Forall the matters of dispute between the successful Bidder and Indore  

SahakariDugdhaSangh, CHAIRMAN ,I.S.D.S. shall be sole arbitrator as per the provisions of the 

Indian Arbitration Act-1996,and his decision shall be final and binding on  both the parties( 

Contractor & I.S.D.S.) Or Arbitrator may be appointed with the mutual consent of the two parties 

in case of chairman being out of position. 

21.2  For all judicial issues the venue of jurisdiction shall be Indore (M.P.)  

 

22.0  PAYMENT CONDITIONS:- 

The payment for various items under the schedule will be made based on the work 
completed satisfactory. For payment under schedule the payment conditions will be 
as under:- 
 

Stage No. (1):- Submission of PERT chart for project planning, schedules of 
proposed work and executional drawings of ETP Approved by( TO be deleted  
structural Engg  Faculty of  Govt.Engg College& accepted by ISDS & also on 
submission of Bank Guarantee of equal amount in favour of C.E.O.,I.S.D.S. for a 
period of 12 months.= 20% of accepted price will be released. 
 



10 

 

Stage No. (2):- On arrival of all the plant equipments and related components at site 
including Satisfactory completion of all civil constructions = 30% of the accepted 
price of contract value will be released. 
 
Stage No. (3):-  After satisfactory commissioning of the plant and it’s approval by 
I.S.D.S. and submission of approved treated water sample report from MPPCB  = 
40% of the accepted price  will be released. 
 
Stage No. (4) :-  After successful completion of the defect liability period /submission 

of Bank GuaranteeOf 10% of the accepted price of the contract in favour of the 
C.E.O.,I.S.D.S for aperiod of 18 months from the date of successful completion of 
E.T.P = 10%  of the accepted price will be released. 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



11 

 

 
 
 

SCHEDULE-( II ) 

TECHNICAL SPECIFICATIONS OF 30,10,05 KLPD CAPACITY PLANT 

50 KLPD CAPACITY EFFLUENT TREATMENT PLANT AT DAIRY PLANT JHABUA 

LIST OF CONTENTS FOR 50 KLPD EFFLUENT TREATMENT  PLANT: 
 

S. NO. DESCRIPTION 

I) Technical Specifications 

 I) A) Technical Specifications  

 
I) B) Technical Specifications – Electro – Mechanical 
Equipment 

 I) C) Technical Specifications – Civil  

II) List of Approved Makes 

1. TECHNICAL SPECIFICATIONS  (30,10,05 KLPD cap. ETP) 
A.   OPERATING PRINCIPLE: 

In order to conserve water and to abate pollution, Waste Water Treatment Plant has been proposed 

to ensure that treated effluent (water) characteristics are well below the permissible limits of 

local/national pollution control norms even under varying flow conditions which are typical for such 

systems. This implies that the selected process shall be able to withstand the shock load situation. 

We propose to use compact waste water treatment system working on the principle of extended 

aeration process after required pre-treatment operation followed by post tertiary treatment and 

disinfection. 

The waste water treatment plant will be designed with a suitable capacity of liquid effluent waste. 

Waste water treatment plant will consists of screen chamber, oil and grease traps, equalization / 

collection sump with two numbers pumps, Anaerobic reactor, aeration reactors, Secondary settling 

tank with tube deck media, sludge holding tank, filter feed pump sump, treated effluent storage tank, 

filter feed pumps, multi-grade / pressure sand filter, activated carbon filter, micron filter, 

chlorination, MS / GI pipe and fitting, valves and associate electrical works with control panel per 

plant. 

 

2.0 PROCESS DESCRIPTION: 

Considerations: 

Raw effluents include waste water from can washing, equipment cleaning, floor washing, container 

washings, etc of the chiiling center and processing unit. 

Inlet characteristic considered for designing the proposed waste water treatment plant: 

 

S.No. Description / Parameter UOM Value MPPCB limit 

1 Flow Cu.mt./day 50  

2. pH  6 – 8 6.5 – 9 

3. Total Solids Ppm 3000 Less than 2200 

4. Suspended Solids Ppm 1000 Less than 100 

5. Total Dissolved Solids Ppm 2000 Less than 2100 

6. Biological Oxygen Demand Ppm 1200- 1500 Less than 30 

7. Chemical Oxygen Demand Ppm 2000 – 2500 Less than 250 

8. Oil, Grease and Fat Ppm 300-350 Less than 10 

 

 

 

 

 

 



12 

 

 

 

 

c. Output Quality Considered: 

S.No. Description / Parameter UOM Value Limit 

1 Flow Cu.mt./day 45  

2. pH  6.5 – 7.5 6.5 – 9 

3. Total Solids Ppm Less than 2200 Less than 2200 

4. Suspended Solids Ppm Less than 100 Less than 100 

5. Total Dissolved Solids Ppm Less than 2100 Less than 2100 

6. Biological Oxygen Demand Ppm Less than 30 Less than 30 

7. Chemical Oxygen Demand Ppm Less than 250 Less than 250 

8. Oil, Grease and Fat Ppm Less than 10 Less than 10 

 

Treatment Scheme: 

Waste water treatment plant should be designed to ensure that treated effluent (water) 

characteristics are well below the permissible limits, even under varying flow conditions. This implies 

that the selected process shall be able to withstand the shock load situation. 

The treatment plant shall be designed with a capacity to handle 50 KLD of liquid waste water. 

Primary Treatment: 

The incoming effluent reaching the ETP site shall be led by gravity via bar screens into a Fat 

(Oil & Grease) Trap to remove free-floating fats, oil & grease. From fat trap the effluent shall be 

led into an Equalization-cum-Neutralization Tank to attenuate variations in flow rate and to 

(partly) homogenizes the effluents. Two equalization tanks shall be provided for alternate 

operation on Fill & Draw principle. Pre-aeration and mixing facility shall be provided in the 

tank by means of diffused aeration. Acid shall be dosed in the tank to neutralize the effluent to 

the extent desirable. From equalization tank, the effluent shall be pumped to the biological 

treatment units. 

Secondary Treatment: 

After primary treatment, the effluent shall be led to the Anaerobic reactor and further into 

MBBR type aeration tank working on activated sludge process. The aeration tank shall be 

provided fine bubble diffused aeration for maximum efficiency and MBBR media for increasing 

the surface are for bacterial growth. 

The air shall be supplied to fine bubble diffusers through aeration grid by twin lobe 
compressors (root blowers). The aeration tank shall be provided with diffused aeration 
system,. After biochemical oxidation, the effluents shall be led into a Tube settler tank 
for solid-liquid separation. Active sludge from the tube settler shall be partly re-circulate 
to the aeration tank to maintain the desired MLSS concentration. 

Excess sludge shall be sent to SDBs for dewatering and drying prior to disposal. 
Tertiary Treatment:The treatment water emanating from the Tube settler shall be passed through Sand 

filter and Activated Carbon filter and final treated water will be within the limits stated earlier and may 

be discharged via a calibrated V-notch to enable flow gauging and sampling. 
 

 

 

 

 

 

 



13 

 

 

 

  BOQ:30KLDETP 
 

 

 

A Civil QT Y Un it Volu me 

(m3) 

Size/Specific ations MOC MAKE 

1 Bar Screen 

chamber : 

1 no 0.5 AS per Design/Approved 

Drawings 

RCC/BRI CK 

WORK 

construction as 

per approved 

drawings 

2 Fat Trap Unit 1 no 1.5 AS per Design/Approved 

Drawings 

RCC/BRI CK 

WORK 

construction as 

per approved 

drawings 

3 Equalisation 

tank 

1 no 9 AS per Design/Approved 

Drawings 

RCC/BRI CK 

WORK 

construction as 

per approved 

drawings 

4 Sludge Drying 

Beds 

1 lot  AS per Design/Approved 

Drawings 

BRICK 

WORK 

construction as 

per approved 

drawings 

5 MS 

Structural 

Shed Shed 

1 no  6mx4mx3.5 M H MS 

Painted 

construction as 

per approved 

drawings 

6 Civil Foundation 

SKID 

1 no  AS per Design/Approved 

Drawings 

RCC construction as 

per approved 

drawings 

B Electro 

Mechanical 

Units 

QT Y Un it  Size/Specifications MOC MAKE 

1 Bar Screen in SS 

304 

1 No  Size: 500 x 

500 mm Bar size: 

25mm x10mm 

Bar Spacing : 10-20 mm 

SS 304 Fabricated as per 

approved drawing 

2 pH Meter 1 No  Range : 0-14   

3 Dozing TANK for 

Acid & Alkali 

2 no  CAP 500 

Liters 

HDPE SINTEX/GANGA/E 

QUIV 

4 Agitator for 

Alkali tank 

1 no  MOC: SS 304  Fabricated as per 

approved drawing 

5 Raw Effluent 

feed Pump 

2 no  cap 3 Kl/hr 

15M head 

 Kirloskar/Johnson 

/EQUIV 

6 UASBR REACTOR 

with GLSS & distribution 

grid & manual flare stack 

1 Lot 30 1.9m dia 6.5FH with GLSS and 

inlet 

distribution grid 

MS with 

FRP 

(INSIDE) 

and Outside 

Epoxy 

Painted 

Fabricated as per 

approved drawing 

7 MBBR TANK 1 Lot 15 Size as per plant design MS with 

FRP 

(INSIDE) 

and Outside 

Epoxy 

Painted 

Fabricated as per 

approved drawing 



14 

 

 

8 Twin Lobe air blowers- 2 n

o 

s 

 80m3/hr. (each) at 5.0m WC 

each. 

 EVEREST/USHA/ST 

ERLYNE 

9 Fine bubble diffuser units 

along with air piping, 

valves, controls etc.as per 

specification s and design 

requirement 

s. 

1 Lot  MOC: EPDM 

Length 600mm 

 MM 

AQUA/REHAU/BIO 

CHEM 

10 Air grid 1 Lot  AS per Design/Approved 

Drawings 

Wetted 

part SS 

304 

Fabricated as per 

approved drawing 

11 MBBR MEDIA 1 Lot  MOC: PVC MOC: 

PVC 

BIOPACK/SBE/EQ 

UIV 

12 TUBE SETTLER 

TANK - 

1 Lot 6 Size as per plant design 

+ Hopper 

 Fabricated as per 

approved drawing 

13 TUBE DECK MEDIA 1 Lot  MOC : PVC 

Shape : Unequal Hexagonal 

Length : 865 mm 

Height at 60 

degree : 750 mm Thickness : ( 1 

mm(+/- 

0.1) 

Plan area @ 60 degree : 11 

m2/m3 

 BIOPACK/SBE/EQ 

UIV 

14 CHLORINE 

CONTACT 

TANK - 

1 lot 3 Size as per plant design MS with FRP 

(INSIDE) and 

Outside 

Epoxy 

Painted 

Fabricated as 

per 

approved 

drawing 

15 Sludge Re- 

circulation 

Pumps 

2 No 

s. 

 CAP; 1-2 

M3/hr Head 10M 

 Kirloskar/John

son 

/EQUIV 

16 Dozing 

System, 

1 lot  Tank Cap 200 liter, Dozing 

Pump: 1-2 

LPM 

 MILTON 

ROY/POS

ITIVE 

METRIN

G 

17 FILTER FEED 

PUMP 

2 no s  CAP: 3 m3/hr Head 25M ---------------- Kirloskar/John

son 

/EQUIV 



15 

 

 

 

Note:- 
a.The tentative invert level is about 1.5 meter below the ground level, it may vary as per the 
actual site conditions.  As per the actual level of the inlet line the levels of all other units will be 
modified accordingly. Nothing extra shall be paid for such modifications. 
 

18 MULTIGRAD E 

FILTER. 

1 No 

. 

 DIA 500 mm 

Shell Height: 1200 mm MOC: 

MSEP MEDIA :Graded stones 

MSEP Fabricated as 

per 

approved 

drawing 

19 ACTIVATED 

CARBON 

FILTER 

1 No 

. 

 DIA 500 mm,Shell Height: 1200 

mm MOC: MSEP MEDIA: 

Activated Carbon, IV 900 

MSEP Fabricated as 

per 

approved 

drawing 

20 TREATED 

WATER TANK 

1  

lot 

6 Size as per plant design MS with FRP 

(INSIDE) and 

Outside Epoxy 

Painted 

construction 

as per 

approved 

drawings 

21 CONTROL 

PANEL, Cable 

Earthing etc. 

1 lot  AS per Design/Approved 

drawings 

ALL 

Switch  

gears shall 

be LT/EQUI 

V make 

Fabricated as 

per 

approved 

drawing 

22 Electronic 

Magnetic Flow 

Meters suitable 

for measurement 

of raw dairy 

effluent as per 

technical 

Specifications. 

1 No s  Dia : 40 mm  UNITED/ASTE

R 

23 Level 

Controller 

2 no    TECHTROL/AS

TER 

?EUIV 

24 Interconnecting 

piping/ Valves/ 

fittings etc. 

1 lot  AS per Design/Approved 

Drawings 

 TATA/JINDAL 

ADVANCE/L&T

/AU DCO 

25 Testing, 

commissioning, 

one month 

Operation 

1  

lot 

    



16 

 

b. All units shall be provided plinth protection of 0.60 m wide and shall be joined by 1.25 m wide pathway 
and steps as per the site conditions.  
 
c.  All units shall be provided with support hand rail of 1 meter height all around outer walls in MS 
“B” Class pipe painted by synthetic enamel as per requirement. For bends in railing, regular 
bends shall be used and no elbows shall be used for this purpose.  For supports of railings, MS 
pipe of class ‘B’ 32mm dia shall be used. The joints shall be well ground, smoothened. Then the 
pipe surfaces and supports shall be applied with one coat of anti corrosive red oxide primer 
followed by one coat of synthetic enamel paint of approved make & shade, for corrosion 
resistance immediately after fabrication. One coat of synthetic enamel paint shall be again 
applied on all railings and their supports after testing and commissioning. 

 
d. Necessary cut-outs, insert plates etc.  shall be  provided.  

 
e. CI steps of at 300 mm c/c spacing in staggered manner along the inner wall of the tank at a suitable 
location shall be provided. 

 
f. 100 mm thick PCC 1:3:6 shall be provided below base raft extending 100 mm on all the sides.  

 

g. All internal surfaces will be provided with smooth cement plaster with waterproofing compound.  
 

h. All external surfaces upto 300 mm below ground level shall be plastered with cement paint of 
approved make and shade.  
 
i.The MCC, Operator shed shall have proper flooring with shed.   

 

a.  Internal Electrification of MCP cum operator shed: Lighting of MCP room shall consist of 
following: (i) Supply, fixing, wiring and commissioning of approved make of distribution board 
with suitable DP incomer and enough number of SP outgoing MCB's. MCC room: 2 Nos. Light 
points suitable for LED Lamps.  

 

b. Piping work: The piping work covered under this contract is the complete interconnecting 
piping with necessary pipe fittings, specials, flanges, etc for the waste water treatment plant 
between various units.  
 

The  piping work  shall include  all necessary pipe inserts required to be  provided at  various 
places and all the inserts shall be of  suitable construction  with puddle flange in the centre and 
 properly grouted so as to prevent leakage. 
 
The piping work shall also include all necessary excavation of pipe trenches for underground 
pipe with bedding of  sand and  shall also include all necessary pipe  supports,  plate inserts, etc.  
 
Pipe anchoring works, brick masonry pillars, RCC pedestals etc.  as required to support the pipe 
due to site conditions etc.  or as may  be required for supporting the various pipes above  the 
ground level within the treatment plant area and for the piping work to convey waste water from 
different points to treatment unit are included in the scope of work. 
 
All the necessary valves for the entire treatment plant piping as required shall be provided.   The 
valves shall conform to the relevant BIS standards.   

 
c. All the structural details shall be designed, checked & verified by a chartered registered 
structural engineer and stability certificate shall be issued by him for the same. The structure 
designed shall be earthquake proof for the project area zone. A certificate to this extent shall be 
furnished from the registered Structural consultant. If asked for the design calculation shall be 
made available to the Owner. 
 
d. All the units of the plant shall be joined with a pathway 1.25 m width with a nominal slope on 
both the sides. Pathway shall be made with minimum 60 mm thick PCC 1:1.5:3, self finished 



17 

 

over 100mm thick CC 1:4:8.  Where the site may be in contours necessary steps, side walls etc. 
as required may be provided in brick work, Concrete and IPS etc. Bidder shall assess this at site 
and the prices shall be inclusive of such requirements.     
 
e. The bidder must, along with the bid, furnish the List of Spares required for normal operation 
of the plant for two years after commissioning and quote optionally for the spares. 
 
f. The bidder must quote optionally for operation & maintenance of the entire plant for a period 
of one year after successful commissioning.  The bidder must furnish full details along with the 
terms and conditions etc. 
 
BATTERY LIMITS FOR THE WASTE WATER TREATMENT PLANT WORK  
 
The scope of work described in the Schedule of Requirements shall be governed by the 
following battery limits: 
 
a. Raw effluent line from different sources (piping length will not be more than 100 meters) 
including chambers / manhole (maximum 6 numbers) to the waste water treatment plant site, 
entire turnkey project for waste water treatment plant.  

 
 
 

b. Treated effluent line from the outlet of water meter / flow meter, line length not exceeding 
10 m. This treated effluent could be used for irrigation purposes within the campus. Supply and 
installation of further pump &piping shall be arranged by Owner at their own cost and shall not 
be in the scope of the bidder.  
 
c. Supply, erection and charging of the Motor Control Centre shall be in the Contractor's 
scope. The supply, laying, connection and charging of 3½ x 35 sq.mm. armouredAluminium 
conductor, PVC insulated and sheathed power cable for main incomer of MCC is included in 
contractor’s scope of work.  This cable shall be laid underground from the existing Panel at ETP 
site and its length shall not exceed 10 m. Termination of this cable at both ends with suitable 
glands and lugs is included in the contractor’s scope. Supplying and providing necessary earth-
ing system including two number GI plate type earthing pits, GI strip/wires from MCC to all 
electrical equipment/ controls is included in contractor’s scope.  
 
d. Unit lighting and yard lighting in the ETP area including conduits, wiring, cables, light 
fittings, poles/brackets of approved design is included in Contractors scope. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



18 

 

 

TECHNICAL DETAILS& ESTIMATE for 5 & 10 KLD ETP for BMCU 
 

1. Capacity of Plant : 5 KL/10 KL per Day, The treatment process run in batches of 2.5/5.0 KL per 

12 hr 
 

        2.   Raw Effluent Characteristics : 

 

 

 

 

 

 

 

 
 

Treated Effluent Parameter : 

 

 

 

 

 

 

 

 
 

3. PROCESS DESCRIPTION:-  

The Sequencing Batch Reactor (SBR) process is a cyclic activated sludge treatment process.  Single 

reactors are provided to treat the wastewater in batches.  Sequencing batch reactors will be and 

operated to oxidize the carbonaceous BOD, nitrify the ammonia, and denitrify to reduce the total 

nitrogen to a level that meets the permit limits. All treatment processes including equalization, aeration, 

de-nitrification, and sedimentation, and decanting occur in the SBRs eliminating the need for separate 

clarification and return activated sludge systems.    

The typical SBR treatment sequence for nitrification-de-nitrification systems is as follows:  

1. The reactor is allowed to fill with raw wastewater.  The filling phase is often divided into stages that 

include aeration to reduce BOD and to nitrify ammonia and then mixing without aeration to promote 

de-nitrification (removal of nitrogen).    

2. A reaction phase is generally provided to promote additional treatment.  

3. A settling or quiescent phase then follows to allow the biological solids to settle.  

4. A decanting phase is provided to draw off the clarified effluent from the upper portion of the reactor.    

5. Often a small idle phase is provided to allow time for miscellaneous operations that may need to occur 

to keep the reactors in sequence.    

Wasting of the biological solids that are produced by converting BOD to bacteria needs to occur 

periodically to maintain the design mixed liquor concentration and sludge age.  Wasting can occur at 

anytime in the process sequence.  Frequently, wasting is performed following the decant phase when the 

sludge concentration is highest. 

The SBRs will be equipped with diffused aeration, and decanting facilities. The discharge from SBR 

systems is higher than the inflow because the same volume of water that entered the SBR is discharged 

over a shorter time period.    

The treated water can be discharge inland and used as horticulture or in toilets for flushing purposes. 

Excess sludge from the SBR tank is drain in sludge pit pumped for dewatering and drying during 

decanting phase.  

 

S.NO. DESCRIPTION VALUE UNIT 

2.1 INLET PARAMETER     

2.1.1 pH 6.5-9.0  

2.1.2 Total Suspended Solids < 1000 mg/lts 

2.1.3 Biochemical Oxygen Demand (BOD) <600 mg/lts 

2.1.4 Chemical Oxygen Demand (COD) < 1200 mg/lts 

2.1.5 Oil & Grease < 100 mg/lts 

S.NO. DESCRIPTION VALUE UNIT 

2.1 OUTLET PARAMETER     

2.1.1 pH 6.5-8.5  

2.1.2 Total Suspended Solids < 150 mg/lts 

2.1.3 Biochemical Oxygen Demand (BOD) <30 mg/lts 

2.1.4 Chemical Oxygen Demand (COD) <100 mg/lts 

2.1.5 Oil & Grease < 10 mg/lts 



19 

 

4. TREATMENT PROCESS:- 
  

1. Wastewater from BMCU (Bulk Milk Chilling Units) is received through pumps in SBR Tank. This step is 

called fill in SBR Treatment Process.  
 

2. The different steps - fill, react, settle, decant and idle takes place in the SBR reactor and is collective 

called SBR Cycle. At typical operating conditions as specified above it takes 24 hr. to complete one cycle 

in Sequencing Batch Reactor.  

 

3. After the decanting, effluent flows into gravity Sand Filter which further polishes the water by removing 

suspended solids. The treated water meeting the pollution control board norms is finally discharged into 

the natural drain/ on land discharge.   

 

4. Gravity sand filter is backwashed by compressed air through air compressor once in a week. The 

compressed air is stored in Air receiver @ 5 kg/cm2.  

 

5. The air stored in the Air Receiver is sufficient for biological aeration of SBR Tank even during any power 

interruption upto 2hrs. The capacity of Air Receiver is 0.16 cum @ 10 kg/cm2 is filled by the air 

compressor. Air Compressor starts automatically due to pressure variation (Air Compressor starts when 

pressure in air receiver is below 8 kg/cm2 and cutoff at 10 kg/cm2).  

 

6. Electrical load for the Air Compressor as per requirement.  

 

5. MERITS OF SBR TREATMENT PROCESS:- 

 

1. SBR Treatment is a Biological treatment system based on Activated sludge process.  

 

2. This is a batch type process most suitable for BMCU waste treatment as waste water is generated only 

once in a day.  

 

3. The plant is a packaged type skid mounted and required only 5.0 Sqmts of area.  

 

4. Hypo chemicals is required for disinfection.  

 

5. The sludge generated during the treatment process is non-hazardous and is very less in quantity (1.0 

lit/day).  

 

6. This biological sludge can be used as manure for plants and trees.   

 

 

 

 

 

 

 

 

 

 

 

 

 



20 

 

 

 

 

 

 

 

 

 

Typical Operating for a Sequencing Batch Reactor 

Fill  
The purpose of the fill operation is to add 

substrate (raw wastewater or primary effluent) 

to the reactor. The fill process typically allows 

the liquid level in the reactor to rise from 25 

percent of capacity (at the end of idle) to 100 

percent. If controlled by time, the fill process 

normally lasts approximately 25 percent of the 

full cycle time. Wastewater fills the tank, mixing 

with biomass retained in the reactor form 

previous cycles. This provides the necessary 

micro organisms to initiate biodegradation.  
 
React  
The purpose of react is to complete the reactions 

that were initiated during fill. Typically, react 

takes up 35 percent of the total cycle time. 

Reactor contents are aerated to promote organic 

matter reduction and stabilization by growing 

micro organism mass. React phase remove the 

required nutrients (carbon, nitrogen and 

phosphorous).  
 
Settle  
The purpose of settle is to allow solids 

separation to occur, providing a clarified 

supernatant to be discharged as effluent. In SBR, 

this process is normally much more efficient 

than in a continuous flow system because in the 

settle mode the reactor contents are completely 

quiescent. Mixing and aeration stopped, 

promoting gravity separation of settled solids on 

the bottom with high quality supernatant.  

 

 
Decant  
The purpose of decant is to remove clarified 

treated water from the reactor. Here we uses a 

floating decanter. The time dedicated to draw 

can range from 5 to 30 percent of the total cycle 

time (15 minutes to 2 hours), with 45 minutes 

being a typical draw period. As solids settle, 

they agglomerate, forming large particles, 

clarified high quality effluent (supernatant) is 

discharge.  

 
Idle  
Excess sludge is removed from the reactor. 

 



21 

 

Details for SKID mounted Plant Machinery and Equipment for ETP ( BMCU) cap: 5 & 10  KLD  

Sr. 

No. 

Work Area Description Specification/ Dimension (with unit) Qty Unit 

1 Civil Work         

    Collection Tank/Equalization 

Tank 

1.5x1.5x1.5     

    Sludge Drying Bed 1m x 1m     

    Platform for Tanks and 

Equipment 

5mx1.5m     

    Plant Room: Shed or 

Building 

As per site requirement     

2 SKID mounted 

Plant 

Machinery and 

Equipment for 

ETP ( BMCU) 

cap: 5 KLD / 10 

KLD 

SBR Tank (MS FRP) with 

decanter, diffusers, motor 

control valves.      

As per design requirement to meet 

the specifications of treated water 

1 

  

  

  

  

  

  

Lot 

  

  

  

  

  

  

    Air Compressor  

    Air Receiver MSEP with PSV  

    Gravity sand filter  

    Electrical panel  

    Piping (UPVC) and valves  

    Raw Effluent pump 

 

          

3   Installation and 

Commissioning Charges 

  1 Lot 

4   Transportation, Loading and 

Unloading Charge 

  1 Lot 

5 Admin Approval from Pollution 

Control Board  

  1 Lot 

    

 

      

  Other works in 

client,s scope 

        

    Input Cable for ETP Panel       

  Treated water disposal 

pipeline 

   

 

 

 

 

 

 

 

 

 



22 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



23 

 

 
TESTING, TRIAL RUNS, COMMISSIONING & HANDING OVER 